Parts List: Band Saw Assembly (8020FW only)

(refer to breakdowns on pages 47-48)

Index No. Part No. Description Size Qty
1o VBS2012-0500........ GRAN BOX ..oiiiiiiiiiiiiiiiiiiii e 1
2, TS-0209091............ Socket Head Cap SCrew.........cccccvvvvviiiiiiiinnnnnnn, 3/8-16 X 2" .ccvvviiiiii 4
S TS-0720091............ Lock Washer ... 38" i 4
v S TS-0680042............ Flat Washer.........cccooi 318" i 4
S TS-0271091............ Socket Set SCIreW ..., 3/8-16 X 1" 4
B, 8020FW-16............. Oil Seal ....ccovvvviiiiiiii P40xP30x7mm .......... 1
T, 8020FW-17............. Oil Seal ....ccovvvviiiiiii $®52xP30x7mm .......... 1
8 VBS2012-0510........ GEAI BOX COVE .. .iiieiiitiiie ettt ettt eee et 1
(S T TS-0050011............ HeX Cap SCreW......ccovevviiiiiieeeee e 1/4-20 x /2" ............... 4
10 ... TS-0720071............ Lock Washer ... A 4
1. TS-0680021............ Flat Washer.........cccoo A 4
12............ VBS2012-0520........ GBAN ..ttt 1
13............ VBS2012-0530........ SCIEW NUL....eiiiiiiiiiiiiiiii s 1
4. VBS2012-0540........ GBAN ..ttt 1
15............ VBS2012-0550........ Gear SNaft......coiiiiiiiiiii 1
16............. 8020FW-116........... KBY e /4 X5/8"....cccovviee 2
17 VBS2012-0560........ SNAft COVEN .o 1
18, TS-0207121............. Socket Head Cap SCrew.........cccccvvvvvviiiiiinnnnnnn, 1/4-20 X 2%2" ....cccve. 3
19............. VBS2012-0570........ GBAN ittt 1
20 VBS2012-0581........ Main Shaft ..o 1
21 TS-1502071............ Socket Head Cap SCrew.........cccccvvvvvviiiniininnnnnn, 5x30mMm ....cceiiiiennens 2
22 8020FW-122........... KBY i 10 X 90MmM ....coeveennnn. 1
23 VBS2012-0591........ Main Shaft COVEN ..o 1
24, TS-0207021............ Socket Head Cap SCrew.........cccccvvvvvvviiiiiiinnnnnn, 1/4-20 x /2" ............... 3
25 VBS2012-0600........ Speed Changing Shaft..........ccccccoiii 1
26 VBS2012-0610........ Speed Changing A ... 1
27 i, TS-0207041............ Socket Head Cap SCrew.........cccccvvvvvviiiiiiinnnnnnn, 1/4-20 x 3/4" ............... 2
28 TS-0561011............ HEX NUL ... 1/4-20.....cccoiiiiiiii 2
29 VBS2012-0611........ SNAt STOP coeviiiiiiii 1
30, TS-0207041............ Socket Head Cap SCrew..........ccccvvvvvvviiiiiiinnnnnn, 1/4-20 x 3/4" ............... 1
3l TS-0561011............ HEeX NUL....ooiii 1/4-20.....cccciiiiiiiii 1
32 TS-0270111............ Socket SEt SCIreW ... 5/16-18 x 1/2" ............. 1
33 VBS2012-0612........ SPFING.ciiiiiiiiiii s 1
34 VBS2012-0620........ SHAE BIOCK ..covviiiiiiiiiiiiiiii 1
35 VBS2012-0700........ Speed Changing LEVET ... 1
36 VBS2012-0740........ Shaft HOUSING......cooiiiiiiiiiiiid 1
Y AU TS-0209022............ Socket Head Cap SCrew..........ccccvvvvvvviiiiiinnnnnnn, 3/16-24 x 5/8" ............. 3
38 VBS2012-0790........ Speed LEVEN RiNG.....ccoiiiiiiiiiiiiiiiiies 1
39 TS-0209031............ Socket Head Cap SCrew.........ccccvvvvvviiiniiinnnnnnn, 3/8-16 x 3/4"............... 1
40......uuueee 8020FW-140........... PUIBY ... 1
41............. TS-0209051............ Socket Head Cap SCrew.........cccccvvvvviiiiiiiinnnnnn, 3/8-16 X 1".ccovvviiii 1
42 8020FW-142........... Oll Seal .....coovvviviiiiii P52xP25x7mm .......... 1
43, VBS2012-9220........ Speed Lever KNOD.........oo 1
44........... 8020FW-144 ........... V-Belt, 707247300 .. 0uuuuuuuuiiuuiininiiiueeriuriinreneriires eeeeeeeeeeeereeereeeeeee 2
45, 8020FW-145........... Ball BEAINNG ....cceiiiiiiiiiiee e 3
46............. 8020FW-146........... Ball BEAINNG .....ceiiiieiiiieeee e 1
47 .o 8020FW-147 ........... Ball BEAINNG ....cceiieieiiieieee e 1
48 VBS2012-1010........ WOTK Table. ... 1
49............. 8020FW-149........... Table SUPPOIt FramMe........uuuiiiiiiiiiiiiiiiiiiiiiiiiiiiies eveieeeeeeeeeeeeeeeeeeeeee 1
50 TS-1533032............ Phillips Pan Head Machine Screw...................... 5X8mMm .., 2
51 TS-1551031............ Lock Washer ........cccoii BMM.ciiiiii, 2
52 8020FW-152........... RIVEL. ..o 2MM o, 4
53 8020FW-153........... Right Table Brackel ... 1
54, TS-0060091............ HeX Cap SCreW......ccovevviiiiiieeeeeeeei e 3/8-16 X 2" .ccovviiiiii 2
55 . TS-0720091............ Lock Washer ... 38" i 2



56..cciiiinn. TS-0680042............ FlatWasher.........cccoo 318"

57, 8020FW-157 ........... Left Table Bracketl ...
58t TS-0060091............ HEX Cap SCIreW......ccoveviiiiiiieeeee e 3/8-16 X 2" .ccovvviiii
59 TS-0720091............ Lock Washer ... 38" i
60............. TS-0680042............ FlatWasher.........cccoo 318" i
6l............. 8020FW-161........... AN e s
62....cceees 8020FW-162........... Socket Head Cap SCrew.........cccccvvvvvviiiiiiiinnnnnn, 1/2-12 X 2%2" ..o
63 VBS2012-1070........ TUDE SCIEW ...ttt bes —ebebeeb bbb bb bbb bbb ebbeeeeeeees
64............ TS-0060091............ Socket Head Cap SCrew.........cccccvvvvvviiiniiinnnnnnn, 3/8-16 X 2" .ccovvviiii
65 VBS2012-1080........ Blade GUAId..........coooiiiiiiiii
66......c..... TS-1503021............ Socket Head Cap SCrew..........ccccvvvvvviiiiininnnnnn, 6 X 10Mm ....oeviieenns
67 i TS-1551041............. Lock Washer ... EMM.is
68...cceees 8020FW-168........... Table SUPPOrt HOUSING ....vvvvviriiiiiiiiiiiiiiiiiiiiiiiiies evvieeessieeeeeseeeeeeeeneeeneeee
69...ceeis TS-0060061............ Socket Head Cap SCrew..........ccccvvvvvviiiniiiinninnn, 3/8-16 X 1%4" ...
70 TS-0680042............ Flat Washer.........cccoo 38" i
Tl TS-0720091............ Lock Washer ... 318" i
T2 TS-0570031............ HEX NUL...oooi 3/8-16..ccccvviiiiiiiiiiiin,
T3, 8020FW-173........... Guide SUPPOIt HOUSING......ccoviiiiiiiiiiiiiiiiiiiies i
T4 TS-0051051............ Socket Head Cap SCrew..........ccccvvvvviiiiiiinnnnnnn, 5/16-18 X 1".......ccce..
5. TS-0720081............ Lock Washer ... 5/16".cccciiiiiiiiiiiiiiin,
76.ccceeiii... TS-0680031............ Flat Washer.........cccoo 5/16".cccciiiiiiiiiiiiiiin,
T VBS2012-1550........ RIP FENCE...cco i
T8 8020FW-178........... Tl INAICALOr, LER ....vviiiiiiiiiiiiiiiiiiiiiiiiiiiiibiiiiibiies cevveeebebeeeeeeeeeeeeeeeeeeeeeeee
79 VBS2012-8771........ Tl INAICALOr, F&B .......uviiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiies ceeeeeeebeeeeeee e
80 VBS2012-9700........ INAICAtOr NEEAIE ...
8l 8020FW-181........... Upper Blade GUIde SUPPOIt........ccoeviiiiiiiiiiiiiiiis i
82, 8020FW-182........... Lower Blade GUIde SUPPOIt.........ccovviiiiiiiiiiiiiiies i
83 VBS2012-1320........ Blade GUIE. ..o
84.......... TS-1503061............ Socket Head Cap SCrew..........ccccvvvvviiiiiiinnnnnnn, 6 X25Mmm ....cccoeeeennens
85 .t TS-1551041............. Lock Washer ... BMM .,
86t TS-1550041............ Flat Washer.........cccoo BMM .,
87 i, 8020FW-187 ........... Long Blade STOPPEr......cooviiiiiii
88t 8020FW-188........... Short Blade STOPPET ....coovvviiiiiiiiiiid
89 VBS2012-1333........ Eccentric Shaft ...
90...ccceeenn. TS-0720091............ Lock Washer ... 318" i
9l TS-0570031............ HEX NUL...oooii 3/8-16..ccccvviiiiiiiiiiiin,
92 VBS2012-1350........ Blade GUIAE POSL.........ccooiiiiiiiii
93 TS-1503041............ Socket Head Cap SCrew..........ccccvvvvvviiiiiinnnnnnn, 6 X 16MmM ..o
.. VBS2012-1351........ GRAN B ....iiiiiiiiiiiiiiiiiii
95 s 6710015...........o..... Socket Head Cap SCrew.........cccccvvvvvviiiiiiinnnnnnn, 3/16-24 x 1/2" .............
96....cc..... VBS2012-1360........ Guide POSt HOUSING.....cciiiiiiiiiiiiiiiiid i
S AT TS-1524041............. Socket Set SCIreW ... 8 X 16Mmm ....ccooveeeenns
98 TS-0209061............ Socket Head Cap SCrew..........ccccvvvvviiiiiiinnnnnnn, 3/8-16 X 1%4" ...
9. TS-0720091............ Lock Washer ... 38" i
100........... TS-0680042............ Flat Washer.........cccoo 318" i
101........... VBS2012-1370........ Left Blade GUArd .........coooviiiiiiiiiis
102........... TS-1533032............ Phillips Pan Head Machine Screw...................... 5X10MmM ...oeeiiiiieinens
103........... TS-1551031............ Lock Washer ... BMM.iii
104........... TS-1550031............ Flat Washer.........cccoo BMM.iiiiiii,
105........... VBS2012-1380........ Right Blade GUAId ...
106........... TS-1503041............ Socket Head Cap SCrew..........ccccvvvvvviiiiiinnninnn, 6 X 16MM ...
107........... TS-1551041............. Lock Washer ... BMM .,
108........... TS-1550041............ Flat Washer.........cccoo BMM .,
109........... VBS2012-1400........ SPIING. e ittt
110........... VBS2012-1410........ SPHNG HOUSING ....coiiiiiiiiiiiiiiiiii s
111........... TS-0207071............ Socket Head Cap SCrew..........ccccvvvvvviiiiiinnnnnnn, 1/4-20 X 1%" .o
112........... 8020FW-1112.......... POSt HOUSING SPIiNG ...ccoiiiiiiiiiiiiee
113........... VBS2012-1450........ POSt Elevating Gear..........coooviiiiiiiiiis
114........... TS-1550071............ FlatWasher.........cccoo 10MM .
115........... TS-1540071............ HEX NUL ... 10MmM..



116........... VBS2012-9015........ GUIdE POSE LOCK .....ccvviiiiiiiiiiiiiiii

117, VBS2012-9033........ Post Elevating Handwheel ............ccccoo v,
118........... TS-0270111............ Socket Set SCIreW ... 5/16-18 x 1/2”
119........... 8020FW-1119......... Handle KNOD.........oooo
120........... VBS2012-G6201..... Ball BEAINNG......ccoviiiiiiiiiiiiiid
121........... VBS2012-2000........ Main Drive MOTOF ........ccooiiiiiiiiiis
122........... TS-0051051............ HeX Cap SCreW.......ccoovvviiiiiiiiiiiii 5/16-18 x 1"...
123........... TS-0720081............ Lock Washer ..o 5/16"..............
124........... TS-0680031............ Flat Washer.........cccoo 5/16"..............
125........... VBS2012-2010........ MOLOr PUIIBY ...
126........... TS-0208061............ Socket Head Cap SCrew.........ccccvvvvvviiiiiiinnnnnnn, 5/16-18 x 1%4”
127........... VBS2012-2020........ MOtOr SUSPENSION AMM ..cccoiiiiiiiiiiiees e,
128........... TS-0051021............ HeX Cap SCreW.......ccovvvviiiiiiiiiiii 5/16-18 x 5/8”
129........... TS-0720081............ Lock Washer ... 5/16"..............
130........... TS-0680031............ Flat Washer.........cccoo 5/16"..............
131........... 8020FW-1131......... V-Belt, 201047070, ..0uuuuuuureiiirrinneinnnnnnenenriieneirees ereeeeeeeeeee.
132........... 8020FW-1132......... V-Belt, 201044040, .....uuuuuuuriiiniiririninninrnrnririirirnes ereeeeeeeeee.
133........... 8020FW-1133.......... Lower WHeEel .....coooviiiii
134........... 8020FW-1134.......... RUDDEr Tire ..o
135........... VBS2012-3030........ TAPEE SIEEVE ....uiiiiiiiiiiiiiiiiiiibbbbbb bbb bbbaes eebeeeebeeee e
136........... VBS2012-3040........ Wheel LOCK NUL......oooiiieeeeee s e
137, 8020FW-1137 ......... Upper WHheel ...
138........... VBS2012-3060........ Upper Wheel LOCKET ...
139........... VBS2012-3070........ Upper Wheel NUL.........ooooiiii
140........... VBS2012-3080........ Slide BIOCK HOUSING......cooviiiiiiiiiiiiid i,
141........... TS-0209051............ Socket Head Cap SCrew.........cccccvvvvvviiiiiiinnnnnnn, 3/8-16 x 1".....
142........... TS-0720091............ Lock Washer ... 38
143........... TS-0680042............ Flat Washer.........cccoo 38"
144........... VBS2012-3090........ Slide BIOCK S@at ........ccevvviiiiiiiiiiiid
145........... TS-0209051............ Socket Head Cap SCrew.........cccccvvvvvviiiiiinnnnnnnn, 3/8-16 x 1".....
146........... TS-0720091............ Lock Washer ... 38
147........... VBS2012-3100........ Slide BIOCK GUIAES .......ccoovviiiiiiiiiiiiid
148........... TS-0209071............ Socket Head Cap SCrew.........cccccvvvvvviiiiininnnnnn, 3/8-16 x 1%"..
149........... TS-0720091............ Lock Washer ... 38 i
150........... VBS2012-3110........ Upper Wheel SHder..........oooii
151........... TS-0267041............ Socket Set SCreW ... 1/4-20 x 3/8"..
152........... VBS2012-3111........ SHAEN COVEI...coiiiiiiiiiiiiii
153........... TS-0267041............ Socket Set SCIreW ... 1/4-20 x 3/8"..
154........... VBS2012-3112........ Slider Screw Shaft.........ccoo
155........... VBS2012-3113........ SHAEr PiN..coiiiiiiiiii
156........... VBS2012-3120........ Wheel Elevating Shaft ...
157........... VBS2012-3121........ SPING.ciiiiiiiiiii i
158........... VBS2012-3150........ WS .. s
159........... VBS2012-3180........ INAICAtOr RING .o e
160........... TS-0267041............ Socket Set SCreW ... 1/4-20 x 3/8"..
161........... VBS2012-3190........ TeNSION INICALON ... ..uuuviviiiiiiiiiiiiiieiiib bbb bbebbiiieies ceeeeeereeeeeeeeaneee
162........... VBS2012-3200........ Wheel Tracking AQJUSEEN .......ccooviieeeeeeeees e
163........... VBS2012-3220........ Wheel Tilt CONNECLOr ......ccooeieeieeeee e
164........... VBS2012-3240........ Connector Washer ...
165........... VBS2012-3250........ CoNNECIOr HOUSING ....oovvviiiiiiiiiiiiiiiiiid i,
166........... TS-1504041............. Socket Head Cap SCrew..........ccccvvvvvvviiiiiiinnnnnn. 8 x20mm ......
167........... VBS2012-8712........ INSEIUCTON PIAtE ... e
168........... VBS2012-9030........ Handwheel ...
169........... TS-0208031............ Socket Set SCreW ... 5/16-18 x 5/8”
170........... VBS2012-9060........ Tilt Adjust HANAWNEE! ...........ouviiiiiiiiiiiiiiiiiiiiiiiiis evvivviieeiiiiiiieees
171........... 8020FW-1171 ......... ChiP STOP coiiiiiiiiii
172........... 8020FW-1172.......... Pan Head Bolt...........cccceviiiii, 8 x12mm ......
173, VBS2012-9780........ Brush Bracket ...
174........... 8020FW-1174 ......... Pan Head Bolt..........ccccoeviiiii, 8 x12mm ......
175.......... TS-1551061............ Lock Washer ... 8mm.............



176........... VBS2012-9790........ ChID SEOPPET .o eeee eeeeeeeseeneneeees

177........... TS-0050031............ HeX Cap SCreW........coovvviiiiiiiiiiiii 1/4-20 x 3/4” ..
178........... TS-0680021............ Flat Washer.........cccoo 4.
179........... 8020FW-1179......... Ball BEANNG....ccoiiiiiiiiiiie
180........... VBS2012-4010........ Air PUMP HOUSING ... e
181........... VBS2012-4020........ AT PUMP COVE .o e
182........... TS-0050051............ HeX Cap SCreW......ccoveviiiiiiieeeeeeeei e 1/4-20x 1".....
183........... TS-0720071............ Lock Washer ... /4 ...
184........... VBS2012-4030........ Air PUMP Shaft ..o
185........... VBS2012-4040........ Air PUMP PUIBY ..
186........... TS-0050011............ HeX Cap SCreW........coovvviiiiiiiiiiiii 1/4-20 x 1/2" ..
187........... VBS2012-4050........ Air PUMP Leaf. ...
188........... 8020FW-1188......... Air PUMpP SUSPENd AMM ... e
189........... TS-0051021............ HeX Cap SCreW.......ccovvvviiiiiiiiiiii 5/16-18 x 5/8”
190........... TS-0720081............ Lock Washer ... 5/16"..............
191........... TS-0680031............ Flat Washer.........cccoo 5/16"..............
192........... TS-0051031............ HeX Cap SCreW.......ccovvvviiiiiiiiiiiii 5/16-18 x 3/4”
193........... TS-0720081............ Lock Washer ... 5/16"..............
194........... TS-0680031............ Flat Washer.........cccooi 5/16"..............
195........... VBS2012-4140........ AT OULIEE .
196........... VBS2012-4150........ AT TNIEL. . s
197........... VBS2012-4170........ AITNOZZIE .. s
198........... VBS2012-4180........ AT NOZZIE CliP .o
199........... 8020FW-1199......... AT TUDE. e s
200........... VBS2012-G6201..... Ball BEAINNG......ccoviiiiiiiiiiiiiiid
201........... VBS2012-5000........ MaiN BOAY ....coooiiiiiiii
202........... VBS2012-5100........ Right Rear DOOT..........ccooviiiiiiiii
203........... VBS2012-9310........ Upper DOOr HINGE......cooviiiiii
204........... TS-1533032............ Phillips Pan Head Machine Screw...................... 5x10mm ......
205........... TS-1551031............ Lock Washer ..o 5mm..............
206........... TS-1533032............ Phillips Pan Head Machine Screw...................... 5x10mm ......
207........... TS-1551031............ Lock Washer ... 5mm..............
208........... TS-1540031............ HEX NUL ... 5mm..............
209........... VBS2012-9500........ SPHNG PIAte....cooiiiiiiiiiii
210........... TS-1533032............ Phillips Pan Head Machine Screw...................... 5x10mm ......
211........... TS-1551031............ Lock Washer ... Smm..............
212........... TS-1540031............ HEX NUL ... 5mm..............
213........... TS-1533032............ Phillips Pan Head Machine Screw...................... 5x10mm ......
214........... TS-1551031............ Lock Washer ... Smm..............
215........... TS-1540031............ HEX NUL...oooi 5mm..............
216........... VBS2012-9590........ Handle. ...
217........... TS-1534052............ Phillips Pan Head Machine Screw...................... 6 x 15mm ......
218........... TS-1551041............. Lock Washer ... 6mm..............
219........... TS-1540041............ HEeX NUL ... eMm..............
220........... VBS2012-5101........ Left REAr DOOF.......ccoviiiiiiiiii
221........... VBS2012-9310........ Upper DOOr HINGE......coooiiiii
222........... TS-1533032............ Phillips Pan Head Machine Screw...................... 5x10mm ......
223........... TS-1551031............ Lock Washer ... 5mm..............
224........... TS-1533032............ Phillips Pan Head Machine Screw..................... 5x10mm ......
225........... TS-1551031............ Lock Washer ... 5mm..............
226........... TS-1540031............ HEX NUL...oooii 5mm..............
227 ..o TS-133032.............. Phillips Pan Head Machine Screw..................... 5x8mm........
228........... VBS2012-5120........ LOWET DOOK ....ciiiii ettt e e e
229........... VBS2012-9310........ Upper DOOr HINGE......cooviiiiii
230........... TS-1533032............ Phillips Pan Head Machine Screw..................... 5x10mm ......
231........... TS-1551031............ Lock Washer ... 5mm..............
232........... TS-1550031............ Flat Washer.........ccoooi 5mm..............
233.....e TS-1533032............ Phillips Pan Head Machine Screw..................... 5x10mm ......
234........... TS-1551031............ Lock Washer ... 5mm..............
235........... TS-1540031............ HEX NUL...oooii 5mm..............



236........... VBS2012-9500........ SPHNG Plate.....ccoiiiiiiiiiiii

237 . TS-1533032............ Phillips Pan Head Machine Screw...................... 5x10mm ......
238........... TS-1551031............ Lock Washer ... 5mm..............
239........... TS-1540031............ HEX NUL ... 5mm..............
240........... TS-1533032............ Phillips Pan Head Machine Screw..................... 5x10mm ......
241........... TS-1551031............ Lock Washer ... S5mm..............
242........... TS-1550031............ Flat Washer.........cccooi Smm..............
243........... VBS2012-9590........ Handle........oooo e
244........... TS-1534052............ Phillips Pan Head Machine Screw...................... 6 x 15mm ......
245........... TS-1551041............ Lock Washer ... 6mm..............
246........... TS-1540041............ HEX NUL...oooiii eMm..............
247 ........... VBS2012-5140........ Front UPPEr DOOK........cuviiiiiieeeieeeei et e
248........... VBS2012-9300........ Upper DOOr HINGE......cooviiiiii
249........... TS-1533052............ Phillips Pan Head Machine Screw..................... 5x15mm ......
250........... TS-1551031............ Lock Washer ..o 5mm.............
251........... TS-1540031............ HEX NUL ... 5mm.............
252 TS-1533032............ Phillips Pan Head Machine Screw..................... 5x10mm ......
253........... TS-1551031............ Lock Washer ... 5mm..............
254........... TS-1540031............ HEX NUL ... 5mm..............
255.......... VBS2012-9500........ SPHNG PlIate.....ccoiiiiiiiiiiii
256........... TS-1533032............ Phillips Pan Head Machine Screw..................... 5x10mm ......
257 . TS-1551031............ Lock Washer ... 5mm.............
258........... TS-1540031............ HEX NUL ... 5mm.............
259........... TS-1533032............ Phillips Pan Head Machine Screw...................... 5x10mm ......
260........... TS-1551031............ Lock Washer ... 5mm..............
261........... TS-1540031............ HEX NUL ... 5mm.............
262........... VBS2012-9590........ Handle. ...
263........... TS-1534052............ Phillips Pan Head Machine Screw..................... 6 x 15mm ......
264........... TS-1551041............ Lock Washer ... 6mm..............
265........... TS-1540041............ HEX NUL...oooiii eMmm..............
266........... VBS2012-8372........ Variable Speed Instruction Label ...............cvviir evvvvviiviiiiiiiinn.
267........... VBS2012-8422........ Gear Box Warning Label..........ccccccocoiiiiiiii v,
268........... VBS2012-9999........ EYE BOlt. ..o
269........... VBS2012-6600........ Pushbutton, ON ...
270........... VBS2012-6602........ Pushbutton, OFF ...
271........... VBS2012-6610........ Emergency SWItCh.........c
272........... 8020FW-1272.......... Limit SWItCh ...
273 VBS2012-6650........ Key SWILCh ..o
274........... VBS2012-6710........ 1O0] o] r= (01 o] ST UPUPTTTTIPTUPPPPPIN
275........... TS-1532052............ Phillips Pan Head Machine Screw..................... 4 x 15mm ......
276........... VBS2012-6720........ Starter OVerload ...
277 ... VBS2012-6742........ Power On Indicator Light ...
278........... VBS2012-6745........ VOoltage REAUCET .......uuuiiiiiiiiiiiiiiiiiiiiiiiiibibibiiiiies ceeeeeeeeeeeeeeeaeeee
279........... TS-1532032............ Phillips Pan Head Machine Screw..................... 4 x8mm........
280........... VBS2012-6750........ FUSE ..o
281........... 8020FW-1281 ......... FUSE ..o
282........... 8020FW-1282......... W€ HOUSING ..o e
283........... TS-1532052............ Phillips Pan Head Machine Screw..................... 4 x 15mm ......
284........... 8020FW-1284 ......... Ground SEAL........ccovvviiiiiiiiiiii
285........... TS-1532042............ Phillips Pan Head Machine Screw..................... 4 x12mm ......
286........... VBS2012-6799........ WIHNG Plate ... e
287 ...t TS-081C042 ........... Phillips Pan Head Machine Screw..................... 10-24 x 1/2"...
288........... 8020FW-1288.......... Digital TaChOMELEr .....ccoovviiiiiiii
289........... 8020FW-1289......... CoNtrol Plate.......coovviiiiiiiiii
290........... TS-133032.............. Phillips Pan Head Machine Screw..................... 5x8mm........
2901........... 8020FW-1291 ......... Copper Pan Head Bolt..........cccccccviiiiiin. 4 x 10mm ......
292........... VBS2012-7000........ Motor Spring HOUSING ........coooviiiiiiiiis
293........... TS-0051061............ HeX Cap SCreW.......ccovvvviiiiiiiiiiii 5/16-18 x 1¥%4”
294........... TS-0720081............ Lock Washer ... 5/16"..............
295........... TS-0680031............ Flat Washer.........cccooi 5/16"..............



2%........... VBS2012-7010........ SPING. ittt

297 ........... VBS2012-7020........ Variable Speed Disc — Upper OutSide.............uet wevvvvvivvvvnnininnnns
298........... TS-0208041............ Socket Head Cap SCrew.........cccccvvvvviiiiiininnnnnn, 5/16-18 x 3/4”
299........... VBS2012-7030........ Variable Speed Disc — Upper Inside.............uuvver wevvvvvivviiviinnnnnns
300........... VBS2012-7040........ Variable Speed Housing TUbe ..............evviiiiiiiins evvvviiiiiiiiiiiinns
301........... VBS2012-7050........ Variable Speed DiSC Shaft..............uuvuviiiiiiiiiiiins v,
302........... TS-1501051............ Socket Head Cap SCrew.........cccccvvvvvviiiiiiinnnnnnn. 4 x 16mm ......
303........... 8020FW-1303.......... KBY i 6 x 80mm ......
304........... 8020FW-1304 ......... Retaining RiNG.........coiii 52mm............
305........... 8020FW-1305.......... Retaining RiNG.........ciii, 62mm............
306........... VBS2012-7060........ Variable Speed HOUSING ..........uuvuiiiiiiiiiiiiiiiiiiiiis eveieviiiieeeieiinnn
307....c...... TS-0051061............ HeX Cap SCreW.......ccovvvviiiiiiiiiiiii 5/16-18 x 1%4”
308........... TS-0720081............ Lock Washer ... 5/16"..............
309........... TS-0680031............ Flat Washer.........cccoo 5/16"..............
310........... 8020FW-1310......... Retaining RiNG.........cciii 16mm............
311........... 8020FW-1311......... Retaining RiNG.........cooiii, 25mm............
312........... VBS2012-7070........ PUIEY ...
313........... TS-0209051............ Socket Head Cap SCrew.........cccccvvvvviiiiiiiinnnnnnn, 3/8-16 x 1".....
314........... VBS2012-7080........ WOIM GRAT ... e
315........... TS-0207031............ Socket Head Cap SCrew.........cccccvvvvvviiiniinnnnnnnn, 1/4-20 x 5/8”..
316........... VBS2012-7090........ Worm Gear HOUSING .....coooeeeeeeeeeeeeeee s e
317........... TS-0051061............ HeX Cap SCreW.......ccoovvviiiiiiiiiiii 5/16-18 x 1¥%4”
318........... TS-0720081............ Lock Washer ... 5/16"..............
319........... TS-0680031............ Flat Washer.........cccoo 5/16"..............
320........... TS-0267061............ Socket Set SCIreW .......ccovvvviiiiiiiii 1/4-20 x 5/8”..
321........... VBS2012-7100........ Gear Shaft. ...
322........... VBS2012-7110........ WWOIM e
323........... TS-0267061............ Socket Set SCIreW ... 1/4-20 x 5/8”..
324........... VBS2012-7120........ WRIFING AMM L.
325........... VBS2012-7190........ SCIEW NUL....oiiiiiiiiiiiiiii e
326........... VBS2012-7200........ SPrNG HOUSING .....ccoiiiiiiiiiiiiiiis
327 TS-0208041............ Socket Set SCreW ... 5/16-18 x 3/4”
328........... 8020FW-1328.......... Retaining RiNG.........coooiv 20mm............
329........... VBS2012-7210........ SPFNG.ciiiiiiiiiii i
330........... VBS2012-7220........ Variable Speed Disc — Lower OUtSIide.............uet wevvvvvivvvivinninnnns
331........... VBS2012-7230........ Variable Speed Disc — Lower InSide.............uuvver wevvvvvvvvviniiinnnnns
332........... VBS2012-7250........ Variable Speed Shaft..............uuuviiiiiiiiiiiiiiiiiiiiies i,
333 TS-1501051............ Socket Head Cap SCrew.........cccccvvvvvviiiiiiinnninnn, 4 x16mm ......
334........... 8020FW-1334.......... KBY i 6 x 60mm ......
335........... 8020FW-1335......... Retaining RiNG.........ccoooviii 62mm............
336........... VBS2012-7260........ Shaft HOUSING.......cooiiiiiii
337 TS-0051061............ HeX Cap SCreW........coovvviiiiiiiiiiii 5/16-18 x 1%4”
338........... TS-0720081............ Lock Washer ... 5/16"..............
339..... TS-0680031............ Flat Washer.........cccco 5/16"..............
340........... VBS2012-7290........ Wheel Seat.......cooooiiie e
341........... TS-081C042 ........... Socket Head Cap SCrew.........cccccvvvvvviiiiiiinnnnnnn, 10-24 x 5/8”...
342........... VBS2012-7300........ PUIEY ...
343........... TS-0208041............ Socket Head Cap SCrew..........ccccvvvvvvviiiiiinnnnnnn, 5/16-18 x 3/4”
344........... 8020FW-1344 ......... Retaining RiNG.........ccoovvvii, 20mm............
345........... VBS2012-7310........ Speed REAOUL ........cccvvviiiiiiiiiii
346........... VBS2012-9030........ Handwheel ...
347........... TS-0208031............ Socket Head Cap SCrew..........ccccvvvvvviiiiiinnnnnnn, 5/16-18 x 5/8”
348........... VBS2012-BV875..... V-Belt, 7030+7230......cccciiiiiiiiiiiiiiiiiiis
349........... 8020FW-1349......... Ball BEANNG....ccoiiiiiiiieieee
350........... 8020FW-1350......... Ball BEANNG....ccoeiiiiiiieieee e
351........... 8020FW-1351.......... Ball BEANNG....ccoiiiiiiiiieeee
352........... 8020FW-1352......... Speed and Pitch Selector (1) .......ccccciiiiiiiiis v,
353......it 8020FW-1353......... Speed and Pitch Selector (2) ..o v
354........... 8020FW-1354 ......... Speed and Pitch Selector (3) ... v
355........ 8020FW-1355.......... Brass BOlt........coooiiiiiiiiii



8020FW-1356
8020FW-1357

TS-1550011...

8020FW-1359

Brass Handle......
Selector Bushing
Flat Washer........
Lock Washer ......
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Band Saw Assembly (8020FW only)
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Band Saw Assembly (8020FW only)
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Parts List: Welder, Shear and Work Lamp Assemblies (8020FW only)

(refer to breakdown on page 52)

Index No. Part No. Description Size

Lo, JWG34-601............. Limit SWILCH ...eveiiiiiiiiiiiiiiiiiiies v
2, 8014FW-22.............. Phillips Pan Head Machine Screw...................... #5 x 5/8”...
3 8014FW-23............. LOCK WaShET.......uuviiiiiiiiiiiiiiiiiiiiiiiieiivivieivieviiinees #S5.
L PR-EV-6011............ INSUIALOT .oeiiiiiiiiiiiiiii e
5, PR-EV-6020............ GUIAE BIOCK ...
6o TS-1502061 ............ Socket Head Cap SCreW........ooovvveeeeeiieeieeeeen, 5 x 25mm..
T TS-1551031 ............ LOCK WaShET.......uuviiiiiiiiiiiiiiiiiiiieiiiviieiiieivieieninees S5mm.........
8, PR-EV-6021............ SPriNg Bracket.......ooooe oo
1S BT 8014FW-29............. Pan Head BOlt .............uuvviiiiiiiiiiiiiiiiiiiiiiiiiiiiinnnns 5x 6mm ...
10, TS-1551031 ............ LOCK WaShET.......uuviiiiiiiiiiiiiiiiiiiiviiiviiviviviiievieinees 5mm.........
1. PR-EV-6030............ GUIdE CaSHNG ..o oo s
12 TS-1533032............. Phillips Pan Head Machine Screw...................... 5 x 10mm..
13, 8014FW-213........... Pan Head BOlt .............uuvviiiviiiiiiiiiiiiiiiiiiiiiiiiiennns 5 x 25mm..
14. i, TS-1540031............ HEX NUL ..t 5mm.........
5. PR-EV-6040............ [ [ 10 ] o TP
16 TS-1533052 ............ Phillips Pan Head Machine Screw...................... 5x 16mm..
17 ., PR-EV-6050............ StAtIONAIY JAW ..o s
18....ceees TS-1502051 ............ Socket Head Cap SCreW.......coooveeeeveeiieeeieeeeen, 5 x 20mm..
19, PR-EV-6051............ INSUIALOT .oeiiiiiiiiiiiii
20, PR-EV-6052............ INSUIlAting TUDE .....cooviiiiiiii
21, PR-EV-6053............ Insulating Washer .........cccccoovii
22, PR-EV-6054............ SPACET ... e
23, PR-EV-6060............ ECCENtriC SNAft .......uvvviiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiies cvvvveeeeieieeees
24............. PR-EV-6070............ RIght Clamp LEVET .......uuuiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiies ceveeeeeennnnene
25 e, TS-0208041 ............ Phillips Pan Head Machine Screw...................... 5/16 x 3/4”
26 TS-0570021............ HEX NUL L.t 5/16-18.....
27 i, PR-EV-6071............ Left Clamp LEVET .....uuiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiieeeiiies ceeereeeeneenene
28, TS-0208041 ............ Phillips Pan Head Machine Screw...................... 5/16 x 3/4”
29, TS-0570021............ HEX NUL ..ttt 5/16-18.....
30, PR-EV-6100............ Right Clamp SUPPOIT........uuuuiiiiiiiiiiiiiiiiiiiiiiiiiiiins evveeeeeeeeeene
31, PR-EV-6101............ Left Clamp SUPPOIT.......uuuuiieieiiiiiiiiiiiiiiiiiiieeeeiiies eveeeeeeeeeeene
32, PR-EV-6110............ Right Clamp Plate...........uuuuuiiiiiiiiiiiiiiiiiiiiiiiiiiiies evvveeeeeeennn.
33, TS-1533032............. Phillips Pan Head Machine Screw...................... 5 x 10mm..
34, TS-1551031 ............ LOCK WaShET.......uviiiiiiiiiiiiiiiiiiiiiiiieviveivieiveeveineees 5mm.........
35, PR-EV-6111............ Left Clamp Plate .........uuuviiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiies eveeeeeeeeenene.
36, TS-1533032............. Phillips Pan Head Machine Screw...................... 5 x 10mm..
37 i TS-1551031 ............ LOCK WaAShET......uuuiiiiiiiiiiiiiiiiiiiiiiiiiiiiviviviieeieeenees S5mm.........
38, PR-EV-6120............ CaAIM e
39, PR-EV-6130............ MOVING JAW ..tttiiiiiiiiiiiiiiiiiieiiiebebeeeeeebeeeeeeebeeeeeees seeeeeeseeeeeene
40......u...... TS-1502031 ............ Socket Head Cap SCreW.......cooovveeeeeeeeeieeeeeeeen 5x 12mm..
41............. JWG34-615............. Weld BULLON.......ccooiiiiiiiiiiiiiiid i
60....ccoee... PR-EV-6230............ (o] g0 IS o {1 0o [P PPN
61l....coennns VBS1220M-624....... TransforMer........oooi i
62...cconnnnnn. 8014FW-262 ........... Copper Pan Head Bolt..........cooooeeviiiii, 3/16 x 3/8”
63 TS-0720051 ............ LOCK WaShET.......uuiiiiiiiiiiiiiiiiiiiiiiiiieiieivieieeeeeeenees #10...........
64....unnnnn. 8020FW-264 ........... MOUNEING BracKet...........uuuuuviviiiiiiiiiiiiiiiiiiiiiiiiiins eveveeeeneeeenes
65.. .. TS-1513021 ............ Socket Head Flat SCrew...........ooooeveeeviiieiieee, 5x 12mm..
66....ccvvvenn. TS-0050171 ............ HEX Cap SCreW.......vvuiiieeeieeeiiiii e 1/4-20 x 4"
70, PR-EV-6250............ SWILCN. . s
68....cccn. TS-0680021 ............ Flat Washer ............uuvuiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiieeens 1/4"...........
69.....ccc. TS-0561011............ HEX NUL ..t 1/4-20.......
T3, PR-EV-6270............ SPACET .. e
Tl PR-EV-6260............ GriNAEr MOTOK ... e
T2, TS-1513011 ............ Socket Head Flat SCrew..........coooeevevviieiiiieeee, 5 x 10mm..
T4 PR-EV-6280............ Grinder Wheel ...



75, 8014FW-272............ SPACET ...t e

76, TS-1540041 ............ HEX NUL L.ttt bebes eeebeeeeeeeeeeeeenee
TT s VBS1220M-629....... Grinder GUAN........coooeeeeee e
78, TS-1513021 ............ Socket Head Flat SCrew...........cocoeevvveeie, 5x12mm......
79, PR-EV-6291............ GrINAEN COVET .. e
80...ccvvnnnnn. PR-HV-6330............ Welder Name Plate..........cccoviiiiiii
8l.....o... 8014FW-278........... RIVET ...ttt 2mm.............
82.. e, PR-EV-6340............ Instruction Label ...
83. . 8020FW-283............ RIVEL ...ttt 2mm.............
84..nnnn. PR-EV-6350............ Grinder Label.......coooo oo
85. i, PR-HV-6420............ Anneal SWItCN.........ccccociiiiiiii 3mm.............
86 VBS14-609.............. 10 ] FE PPN
87 s VBS2012-6810........ [ To | o1 aTT=] o PPN
88 .. VBS2012-6820........ Shield JOINTEN ... s
89 . VBS2012-6830........ BraSS NUL.....uuuuuiiiiiiiiiiiiiiiiiiiiiiiiieiiieibieebbbbeeebareees ceereeeeeeeeereennne
90 VBS2012-6840........ (= 10 0] o 1A 1 PPN
9. VBS2012-6860........ ArM TUDE. ...
92 VBS2012-6870........ TUbE HOIAEN ...
93 . s VBS2012-6880........ AN NUL e
9 ... VBS2012-6890........ TUDE LOCKET ..o
95 .. VBS2012-6900........ Arm HouSIiNg AGJUSEET ......cooviiiiiiiiiiiid
96....ccevenns VBS2012-6910........ HOUSING AGJUSE SCIEW......uvvviiiiiiiiiiiiiiiiiiiiiiiiiiiies cevveeeeneeeeeeennne
97 e VBS2012-6920........ Lamp ArM HOUSING ....vvvviviiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiees eereeeeeeeeeeeenns
98..cciiiiiins VBS16-6930............ 6920 Upper HOIAEr ......coooeeeeeeeeeeee s e
9., TS-1502081 ............ Socket Head Cap SCreW.......cooovveevveeiieeeieeeee, 5 x 35mm......
100........... VBS16-6931............ 6920 LoWer HOIAEN .....cooeeieeeeeeeeeeeeee s e
101........... TS-1502081 ............ Socket Head Cap SCreW........ooovveeeeeiiieeieeeee, 5 x 35mm......
102........... VBS2012-6950........ LampP SOCKEL......uuuiiiiiiiiiiiiiiiiiiiiiibbiebiiiibbb b bbbiiiies ceeeeeeeeeeeeeeeeane
103.....ueeee 8014FW-2103.......... WASHET ...ciiiiiiiiii
104........... 8014FW-2104 ......... N L PP PPN
105........... TS-1550071 ............ Flat Washer ............uuviiiiiiiiiiiiiiiiiiiiiiiiiiieiiiiinieeens 10mm...........
106........... 8014FW-2106 ......... ROtatiNg BULLON ......uuuiiiiiiiiiiiiiiiiiiiiiiiiiviviiviviiiiiies ceveeeeeeeeeeeeeennes
107........... VBS2012-9040........ Brass Handwheel.............uuuuiiiiiiiiiiiiiiiiiiiiiiiiiiiies evvviviiveieieeinnns
108........... PR-EV-1910............ Spindle BUShING......cooooieiee s
109........... TS-0207061 ............ Socket Head Cap SCrew........ooovevevveiiiiiiiieee, 1/4-20 x 1" ....
110........ee TS-0680021............ Flat Washer ............uuviiiiiiiiiiiiiiiiiiiiiiiiiiieiiiiieiennns 4" i
111........... TS-0720071............ LOCK WaShET.......uuviiiiiiiiiiiiiiiiiiiiiiiveivvieieeieeviienees T
112........... TS-0561011............ HEX NUL L.ttt 1/4-20...........
113........... TS-0207081 ............ Socket Head Cap SCreW.......cooovveevveiiieeeeeeeee, 1/4-20 x 1%".
114........... TS-0680021............ Flat Washer ............uvuiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiieenns 4" i
115......uee TS-0720071............ LOCK WaShET.......uuviiiiiiiiiiiiiiiiiiiiiiiieiivivveivieiiienees 4"
116........... TS-0561011............ HEX NUL L.ttt 1/4-20...........
117 e PR-EV-1920............ SPINAIE Lift...eeeeeeeee e s
118........... 8014FW-2118 ......... Retaining RiNG ..........uuvvviiiiiiiiiiiiiiiiiiiiiiieiiieine. 25mm...........
119........... PR-EV-1930............ Blade Shaft............uuuiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiies eeeeeeereeee.
120........... 8014FW-2120 ......... Retaining RiNG ..........uuvveiiiiiiiiiiiiiiiiiiiiiiieiiieeiie. 5mm.............
121........... PR-EV-1940............ Vaned [ron Plate..........oooiii
122........... TS-081C022............ Phillips Pan Head Machine Screw...................... #10-24 X 3/8”
123 TS-0720051............ LOCK WaShET.......uuviiiiiiiiiiiiiiiiiiiiiiivvivvievvveveveinnees #10.....coe.
124 ........... PR-EV-1950............ LOWET BIAOE ....vvviiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiievebvvibeibiies eeeeeeeeeeeeeeeennees
125........... PR-EV-1960............ (6T oT o1 g == Lo =P PPPPRRN
126........... PR-EV-1970............ Left JOINT PIAtE......uuueiiiiiiiiiiiiiiiiiiiiiiiviiviibvviviiiiies ceeeeeeeeeeeeeeennne
127 ........... TS-0208031 ............ Socket Head Cap SCreW.......oooeveeeeveeiieieeeeeeenn 5/16-18 x 5/8”
128........... TS-0720081............ LOCK WaShET.......uiiiiiiiiiiiiiiiiiiiiiiiiiviiiviiiviieeeeeenees 5/16".............
129........... PR-EV-1980............ Right Chain JOINt ...........uviuiiiiiiiiiiiiiiiiiiiiiiiiiiiiiies eveeeeeeeeeeee.
130...cuuueeee PR-EV-1990............ HANAIE BA ....uviiiiiiiiiiiiiiiiiiiiiiiiiiiieii bbb biiiiies ceeeeeeeeeeeeeeeennes
131.......ee PR-EV-9210............ 10 ] T PP PPPPRPPRN
42 .o PR-HV-6160............ ol (o TS (o] o PPN
43 .. PR-EV-6161............ SWILCN BracCKet.......coooeeeeeeeeeeeeee e e
4............. TS-1531022 ............ Phillips Pan Head Machine Screw...................... 3x8mm .......
45............. 8020FW-245 ........... Pan Head Bolt .............euvviiiiiiiiiiiiiiiiiiiiiiiiiiiiiennns #8-32x 1".....



TS-1550011
8020FW-247
PR-EV-6170
PR-EV-6180
TS-0680021
TS-0720071
TS-0570011
PR-EV-6200
PR-EV-6210
TS-081F052
PR-EV-6211
PR-EV-6220
8014FW-258
TS-1551031

Flat Washer ............uuvuiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiienens 11011 1
HEX NUL ..o #8-32. i,
Pressure Adjust KNOD ............uuuiiiiiiiiiiiiiiiiiiiiiiiis v
S 1 - 1 P
Flat Washer ............uuvuiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiienens P,
LOCK WaShET.......uuviiiiiiiiiiiiiiiiiiiieiiviiivivieivieeieeeees LA i,
HEX NUL ..o 1/4-20. i,
- o PP
AVAY =1 o B =T TS o] o Y o o
Phillips Pan Head Machine Screw...................... 1/4-20 X 3/4 .....ovvvvnnnns
210 L] T o PPN
SOt SPIING e s
Phillip Pan Head Machine Screw ..............c........ 5X6MM ...,
LOCK WaShET.......uuiiiiiiiiiiiiiiiiiiiiiiiiieiiviiieivieeeienees 5MM i
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Welder, Shear and Work Lamp Assemblies (8020FW only)
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Electrical Connections — Model 8014FW only

m — » A

8014F W

230V

460V

NEEHERNNMY

L[2]3]4]s]e[u] viw]

[to[i1J1i2l13[14]15]16]17]1g]
L] LT L

[1o]11]t2[13[14[15]16[17]19]
| R I | L]

A
= 1
e
:A: 3
4
s S
i 6
U MAIN MOTOR
\ 1HP/3ph/60HZ
Y
110v %
00 © o) o) o
0 PBL - zsm Z swe
T s
12 [o4600— LO
13 @db
T D mmEe Y o
oV
o1 o
02 O
Sy —°30° = WELDER
PB3 LS1 J oo
16 o5 o

PBI:

PB2:
PB3:
PB4:

- o-o———1 17

18

SAW STOP BUTTON
SAW START BUTTON
WELD BUTTON
ANNEAL BUTTON

LS1: WELD LIMIT SWITCH
Swi: GRINDER ON-OFF SWITCH
Swg: WORK LAMP SWITCH
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Electrical Connections — Model 8020FW only

m — » A

"

8020F W

230V 460V

(2RI | fT23[4 eV

[o]11fief13[1415]1e[17]1g] | [to]tifi2[i3[14[15[16[17]18]
L] LT T LT L] L]

> - >

l<|clo g sjw|i-

PB7
Qi —0 0

i PB8
110V 2A
=——="0 (e,

MAIN MOTOR

2HP/3ph/60HZ

LS2

LS3

PBI1:
PBe:
PB3:
PB4:
PB7:
PB8:

o~ o0———1 17/

10 F—o2300—

o2

PB1

!

!
2

S
ZSWI ZS\'/E

N\

18

T WELDER

SAW STOP BUTTON

SAW START BUTTON
WELD BUTTON

ANNEAL BUTTON
EMERGENCY STOP SWITCH
KEY SWITCH

11 ',<I
12 04600 A F_Be
13 3
T | ¢
E FEEE <,> <|>
oV ' '
01 ©
o2 o
+o—"0—0 O 03 0
PB3 LSl 16 o4 o
05 O

LS1: WELD LIMIT SWITCH
LS2: SAFETY SWITCH
LS3: SAFETY SWITCH
Swi: GRINDER ON-OFF SWITCH
Sw2: WORK LAMP SWITCH
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WMH Tool Group
2420 Vantage Drive
Elgin, lllinois 60123
Phone: 800-274-6848
www.wmhtoolgroup.com



	8014FW, 8020FW Band Saws
	Warranty and Service 
	Table of Contents
	Warnings
	Specifications
	Features and Terminology
	Unpacking
	Installation and Assembly
	Fence 
	Shear

	Grounding Instructions
	Adjustments 
	Blade Removal and Installation
	Guide Post 
	Blade Tension
	Blade Tracking 
	Blade Guides
	Squaring Work Table with Blade
	Replacing Drive Belts
	Work Lamp Bulb

	Band Saw Operation
	Blade Break-In Procedure
	Setting Blade Speed 
	Evaluating Cutting Efficiency 

	Welder Operation
	Blade Selection 
	Maintenance 
	Speed and Pitch Chart 
	Typical Band Saw Operations
	Troubleshooting
	Operating Problems
	Mechanical and Electrical Problems 
	Welded Blade Inspection 
	Welder Mechanical Problems 

	Replacement Parts 
	Parts Breakdowns
	Band Saw Assembly (8014FW only)
	Welder, Shear and Work Lamp Assemblies (8014FW only)
	 Band Saw Assembly (8020FW only)
	Welder, Shear and Work Lamp Assemblies (8020FW only)

	Electrical Connections



